1617-1 |Mount Plate

1617-3 |Mounting Strap
HDW?2050 |5/16 x 3/4 Hex Bolt
HDW?2051 |5/16 x 1 Hex Bolt
HDW?7056 |5/16 Serrated Flange Nut
HDW?7058 |5/16-18 Nylock Nut
HDW9002 |5/16 SAE Flat Washer
INST1617 |Instruction Sheet

DTILITY DIVISION

PART NUMBER 4505-0691
WINCH MOUNT INSTALLATION INSTRUCTIONS
YAMAHA WOLVERINE 700

RN IN|A|FR]|E-

1. Remove front skid pan.

2. Place support bar in frame channel just in front of radiator. Place two 5/16” x 1” hex bolts down
through support bar and channel. Place angle support to bottom of channel with slotted holes facing
up. Attach with the bolts you just placed in with two of the 5/16” nylock nuts. Make sure angle
bracket is flush with channel in front.

3. Place winch mount in place as illustrated. Attach to angle bracket with two 5/16” x 3/4” hex bolts
and wiz nuts, attaching to front cross support. (If bolting winch on this flat surface, the winch bolts
will secure winch mount in this location.)

Some winches will attach to the back portion of the mount and, if so, you will use the 5/16” x 3/4” hex bolts

to secure mount to the front cross support.
~y © o g

Back tab will go under the channel at this
location. The mount strap will go on top in the
channel.

FOR QUESTIONS OR COMMENTS PLEASE CALL: 320-964-1616 (7:00 to 4:30 CST Monday through Thursday).
INST1617PF



